GPCA-1

VERSION 0506




GPCA—-1

HARDWARE ILLUSTRATION SHEET | PARTS ILLUSTRATION SHEET
Qty.
Al. M12X70 HEX HEAD BOLT -—--—-——-—-—————=—- [2Pcys] A [1PCS] B [tPCS]
A2. 5/16™X1” HEX HEAD BOLT -—--——--—-—————-- [2PCS]
Bl. M12 NYLON LOCK NUT —-----—-mmmmmmm - - [2Pcs]
Cl. M12 (LD)WASHER ——----—-————m—mmmmmm - 2PCS
c2. 5/16’(’ W)ASHER —————————————————————————— %ZPCS% ///\
C3. 5/16” SPRING WASHER —--—---———-—————- - [2PCs]
Al A2
&
B1
®
c1 c2 c3
® S
inch | 2 3 4 5 6 7 8
@|||||||||||||||||||||||||||||||||||||||||||||||||||||
L O | 1 L L I L L 1 L L L | I A Y
emi 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




GPCA-1

C2XR

BIX2

PAGE 2




	GPca1-K.pdf
	GPca1-K1.pdf
	GPca1-K2.pdf

